BOLENS | sy

MODELS 853-01
853-02

ILLYSTRATED
PARTS
CATALOG -

PORT WASHINGT{]N WiSCONSIN, USA,




TRANSMISSION ASSEMBLY MODELS 853-01 AND 853-02
ASSEMBLY PART NO. 1722432




TRANSMISSION ASSEMBLY MODELS 853-01 AND 853-02

Rl Part Na. Rel.,] Part N
Nao, Mo Description Req'd, o, No, Description Req'd.
111100352 |Cotter Pin 178 x 1-1/7 2 45| 11852085 Q11 Seal 2
211120129 |Hex Nut 1-14 2 47| 1722132 | Wheel Hub 1

311716541 | Flat Washer 1 48 | 1714558 | Shim - . 020 Az Req,
4 [1T16604 | Free Wheeling Hub 1 48| 1714558 Shim - . 005 As Haq,
5[ 1712963 | Washer Az Req. 50 | 1713457 | Drive Pin 2
6 | 1703053 | 5. Key 1/4 x 2-3/4 1 81 | 17145357 | Thrust Bearing 1
T (1716725 | Drive Collar 1 52 | 1185426 | 041 Zeal L
& | 1185590 | Hitch Pin 1 53 | 1714571 | Bronee Bearing 1
811183408 | Drive Pin 1/4 3 5/B 1 54 | 1714545 | Coupling t
10] 1713426 | Lock £in 1 95 | 1714917 |Bevel Gear - 22T 2
11 11106872 | Capscrew 5/16-18 x 5/8 ] 96 11713411 |Worm Wheel 1
12 { 1100242 | Lockwasher 5/18 15 57 | 1177567 | Retaining Ring 2
13 | 1713428 | Cover 1 58 | 1713467 | Pinion Shaft 2
1411713427 | Gasket 1 55 | 1713466 | Bevel Pinion 2
13 ] 1T18087T | Sd 2 60 | 1714566 | Drive Hub 1
15 | 1702068 | Drive Pin 1/8 x 3/4 2 6l | 1104337 |Sq. Key 174 x 1-1./2 1
17| 1185845 | Bearing 2 62 | 1185300 | Bronze Bearlng 1
18 111054876 | Pipe Plug 2 63 | 1713432 | Connector 2
19 | 1713465 |Gear Cage 1 64 | 1704662 |Roll Pin 178 % 1 3
20 11713416 | Ball 2 65 | 1177388 | O-Ring z
21 | 1713417 | Spring 1 66 | 171648% | Shifter Arm 3
22 1713421 [ Pin 1 67 | 1713424 | Shilter Shaft 2
23 | 1185342 | Set Serew 5/16-18 x 378 1 68 | 182682 |Breather 1
24 11713429 | Gasket 1 69 | 1104818 | Capscrew 5/16-18 x ¢ 4
*25 | 1103638 | Hex Nut 1/4-20 a TQ| 1714280 | Beuring Retaingr 1
*26 | 1100241 | Lockwasher 1/4 2 T1]1714291 | 8him - QLG As Req.
*27 | 1713455 | Bearing Retainer 2 T2 11714292 | 5him - 003 As Hen,
*28 | 1717274 | Covar Plate 1 T3 | 1185572 | O-Ring 1l
*29 | 1118804 | Hetaining Ring 2 T4 | 11835275 | Pearing Cone 2
*30 | 1713423 | Pivet Ball 1 T5 | 1185276 { Bearing Cup 2
*31 | 1106832 | Capscrew 1/4-20 x 5/8 2 6 | 1713408 | Worm Shaft 1
*32 | 1716518 | Bhilter Lever 1 7117103430} Sliding Gear 1
*33 | 1715646 | Knob 1 T | 1713400 { Gear - 35T 1
*34 | 1708782 | Bowed Washer 1 T8 | 1185165 { Needle Boaring 1
35 | 1711786 | Thrust Bearing 3 g0 | 1891820 01l Seal 1
+36 | 1106876 | Capscrew 5/16-18 x 7/8 8 B1 | 1713587 § Brake Drum 1
JT11713412| Gear - JET i B2 | 1118808 | Retaining Ring 2
38| 1185113 | Bronze Bearing 1 B3 | 1185352 | Oil Jeal 1
30| 1722140 | Rear Axie il 84 | 1700012 | Retaining Ring 1
40 | 1120209 Drlve Pin 3/16 x 3/4 1 85 | 1713442 | Shaft H
41 | 1707546 | Flat Washer a £6 | 1104440 | Ball Bearing 1
42 | 1185360 [ O-Ring 1 87| 1108841| 8q. Key 3/16 x 1-1/2 1
4% | 1713415 |Shait 1 86| 1713436 1 Gear and Shaft 1
44 | 1709578 FWasher D" Hole 1 5011113527 | Retaining Ring 1
45 | 1185232 [ Drive Pin 3718 x 1-1/4 1 20 | 1185260 | Needle Bearing 1
Mndicates parts oot incloded with Gear Case Aszermbly Part No. 1722432,




TRACTOR ASSEMBLY MODELS 853-01 AND 853-02

192 190
193]




TRACTOR ASSEMBLY MODELS 853-01 AND 853-02

MODEL B53-02 ONLY




TRACTOR ASSEMBLY MODELS 853-01 AND 853-02

Rei. Part No. Rei. Fart Mo,
Mu. Mo, Description Red)"d Hao. Ne. Desoription R d
1 1731647 |Seal Pad 1 6% [1185570 | Rivet 2
2 (171735t |Seal, Pan Assy 1 68 (1713772 | Brackel - Brake Hod 3
3 (1717221 | Fender 1 69 {1717310 |Brake Rod Assembly 1
4 1100242 | Lockwasher 378 34 7O |1185257 [ Retaining Ring 1
& (1107383 | Flat Washer 3/8 22 71 11104407 | Leock Mut 5/16-18 24
6 (1713820 | Fender Brackel 1 T2 1171384 | Brake Control Pivot 1
T 11713415 | Support 1 T3 (1T13T82 | Compression Spring 1
B 1721804 | Cap 1 T4 1713806 | Brake Shoe Rod 1
9 (1121509 | Hex Nul 3/8-16 T 75 |1713760 | Brake Shoe Assy (Inc 76,155) 1
10 |1721805% | Steering Wheol 1 TG [|1713751 | Lining Only 1
11 |1104436 | Woodrofl Key 3718 x 3/4 1 7T |1713783 | Erake Prackel 1
12 1717269 | Steecring Shaft 1 TE 1703616 { Bowoed Washer 2
12 1713122 | Bowed Washer 4 T3 |1716719 | Er=ke Rod 1
14 1717263 | Bearing 1 g0 |1714863 | Pivot Block i
15 (1717258 |Steering Support 1 81 1722084 | Wiring Assembly i
16 |1TI7590 | Throttle Control {Inc. 17) 1 22 | 1720470 | Btarter Geperalor 1
17 1718233 | Throttle Knob & Wire Only 1 B3 1713855 {Gen Pulley 1
18 | 1714148 | Ammcter 1 B4 |1722113 |Lead {(Slarter 1o Bol) i
15 (1717551 | Hole Plog 1 B |1722115 | Lead {Starier Lo Reg) 1
a0 1723295 | Ignition Switeh (Inec. 21) 1 86 |11088%8 | Capscrew 5/16-18x 1 G
21 (1712868 | Key Only (Indak} 1 27 11715012 | Terminal Poct 1
1719295 |Key Only {Cole Hersee} 1 88 |1722081 |Lead Assy (Ground to Batt} 1
1722078 | Choke (Inc. 23} 1 B9 |1716092 | Battery 12V - 32 Amp 1
1TiR232 [ Choke Knob & Wire Only 1 50 | 1709652 | Wing Nut 1/4-20 2
1100241 | Lockwasher 1/4 ‘14 91 (1722104 | Clamp Rod 2
1115931 | Phillips Screw 1/4-20 x 5/8 f 82 118055327 | Batt Betaincr 1
1121507 | Hex Nut 1/4-20 5 3 |1722086 | Carrier Battery 1
1183583 | Flip Gromnet 1 84 |1118378 {Screw 65/16-18 x 1,2 4
1714642 | Braco 2 85 |1185458 {Speed Not 5/16-18 4
[1717232 | Latch 2 86 |1713532 | Generator Belt 33-7/16 1
1717249 | Instrument Panel 1 87 |118588% | Capscrew 5/16-18 x 7-1,/2 2
M17599 | Pad _ ) 1 98 1103885 | Lockwasher 2/8 2
1717320 | Hood & Grill Asay w/o Decals 1 49 |1722367 | Wear Strip 1
1717262 | Lens 2 100 | 1705965 | Bowed Washer 2
1718708 | Ring, Retaining 2 101 1717236 | Hood Stop 1
1722084 | Belt Guide {LH Rear) 1 102 |1722078 | Bracket 1
1722090 | Heat Deflector 1 103 |[1714802 | Decal (Speed Range) 1
1717245 | Hinge 1 104 |[1722087 | Spacer 2
1100242 | Lockwagher 5/16 39 105 |1109845 | Pex Mut #10-32 2
1106872 | Capscrew 5/18-18 x 5/8 22 106 1722074 | Belt 35-1/8 {Engine Drive) 2
1107382 | Flat Washer 5/16 17 107 |1717287 | Eogine Pulley 1
1182563 | Hex Nuat 5/16-18 11 -10B |1103470 | Set Screw 5/16-18 x 1/2 2
12114748 | Mach Serew #10-32 x 1/2 2 104 | 1187474 | Square Key 1/4x2-1/4 1
1722116 | Lead Wire {Sol W0 Voll Reg) 1 110 |1721648 | Decal (Reflector} i
1717048 | Sakenoid 1 i11 1720525 | Moulding 1
1708287 | Voltage Repulator 1 112 1721075 | Decal (Instrument Panel) 1
1722114 | Lead Wire (Ord to Volt Reg) 1 113 [1T216857 | Deca! (6-Speed} 1
1705002 | Washer 4 114 1721386 | Decal (Grille) 1
1185582 | Sleeve Bearing 1 115 |1107381 | Flat Wasgher 1/4 11
1719372 § Clutch Pedal 1 116 |1100240 | Lockwasher 410 3
1117713 | Plat Screw 3/8-16 x 1 1 117 | 1185886 | Capserew 5/16-1E x4-L4 HT 4
1717268 | Prackst 1 118 1714648 |Spacer 4
1715546 | Kosb k] 119 | 171339 | Plate 1
1716713 | Brake Rod 1 120 (1722033 | Belt Guide (RH Rear) 1
1703088 [ Rol! Pin 1/B x 3/4 2 121 110&&:5:.' Capacrew 5/16-18 x 3/4 3
1716718 | Brake Stop 1 122 | 1702644 | Flat Washer 1
1713803 | Pulley Idler 1 122 (1722090 | Belt Guide (RE Front) 1

( 1716718 | Bracket 1 124 | 1713472 | Quadrant 1
1716724 | Spring 1 125 (1721896 |Grip 1
1100346 | Cotter Pin 3738 x 3/4 11 126 | 1715680 | Spring 1
1113587 | Clewis Pin 1 127 | 1715678 | Pivot (Inc. 125) 1
1716582 | Clutch Red 1 128 |11202)40 | Roll Pin 3716 x 1 1
1121551 | Lock Nut 2/8-15 2 129 | 17133981 | Spring 1

I, Bpring 1 130 |1722013 | Control Lever PTO t

8 | Lock Nat 3/8-16 26 131 | 1704692 | Redl Pin 1/8 x 1 2

| Brake #hoe Assy {Inc, B6-67) | 1 132 | 1103494 | Set Serew 3/8-16 x 1,2 2

Lining Only : 1 133 [1706782 | Bowed Washer 1

e

N




TRACTOR ASSEMBLY MODELS 853-01 AND 853-02

Haf. Part Mo, LRief. | Tarl Mo,
o, i, Deseription Itog'd. Moo | N Degeription Rrq'd,
144 | 1185GAT | Brarine 2 200 1185538 | Sleeve Bearing 2
135 | 1104954 | Grease Fitting 5 201 | 1717315 | Mounting Plate 1
136 | 1100923 | Capserew 3/8-16 x 1-1/3 4 202 (1713397 | Support 1
157 | 1714595 | et Collar 1 203 | 1708012 | Flat Washer 1
138 | 1112559 | Set Screw 3710-18 x 5718 1 204 | 1185284 | Drive Pin /4 x 2 2
139 | 1185035 | Flange Bughing 2 205 | 1713811 | Bteering Pition 1
140 | 1714608 | Quadrant Stop Assembly i 206 11713809 | Stecring Gear 1
141 | 13145586 | Flanged Bushing 2 207 | 1100350 | Cotter Pin 1/8 x 1 &
142 | 17145801 Ifler Arm Assembly 1 208 | 1714840 |Cross Shaft 1
143 | 17210972 | Decal (PTO) I 204 | 1716563 | Steering Arm !
144 { 1716728 | Spring 1 210 | 1913361 | Ball Joint 2
143 | LLEGAES | Cotter Pin 3716 x 379 2 211 | 1103996 | Jam Nut 172-20 2
145 | 1106386 |Hex Serew 5/16-18x1-3/4 2 212 | 1713385 [ Tie Rod 1
147 [ 1716550 | Bhaft Suppart 1 213 (1713378 | Steevine Lever HH 1
148 | 1714708 | 1dlor Pulley | 214 | 1891696 | Drive Pin 5716 x 1-1/2 a
14% | 1106530 | Capscrow 3,/8-16 x 1-374 4 215 | 11106152 ) 50)f Locking Mut 1/2-20 3
150 | 1717324 | Contral Bhaft 1 216 | 1713377 | Steering Lever LH 1
152 { 1901485 | Spring 1 217 | 1716857 | Axle
152 | 1714566 | Control Rod Assembly 1 218 | 1716953 | Spindle T.H 1
158 [ 1714101 | Titeh 1 218 [ 159159462 | Drag Link 1
154 | 1100245 | Lockwasher 1/2 2 230 ) 1106938 | Capscrew 3/6-16 x 2-3.4 ¥
L33 | 1185248 | Rivel (Brake Line) 2 221 { 1714611 | Guadrant Assermbly 1
156 | 1713461 | Mounting Cap 4 222 | 17147910 Bell Guide ]
137 | 1104333 [ Square Koy 3/16 & 1 1 223 [ 1110132 | Self Lockin mﬂ 1,#2 30 3
158 | 1713670 | Coupling 1 224 | 17169592 | Spindle RE G S, 1
L&3 | 1110813 | Set Serew 5/16-18 x 34 4 225 | 1185614 Ball Eh:arlng 2
160 | 1716561 | Bonded Coupling 1 226 | 1715855 | valve Stem Aaay !
161 { 1713784 | Bralee Drum 1 237 | 1919788 [ Wheel Only .. [ .- 2
162 | 1717284 | Drive Shaft 1 228 11718291 | Tubeless Tireé.‘ﬂufiﬂ-nxa 2
163 | 1713452 | Drive Pin 3716 % 1-1/4 1 220 f 1718426 Wheel&TlremﬁWemuxa !
164 1 1714649 | Spring ] 230 | 1185615 | Ball Bearing : 2
163 | 11135326 | Retaining Ring 1 531 11218658 | Washer 4
166 | 1704475 | Ball Bearing 1 232 | iT16197| Set Collar 2
147 | 1714666 | Cluteh Yoke 2 233 | 1187857} Set Screw 1/4-20 x 1 2
168 | 121900 | Bowed Washer A3 Heq. 234 | 1715609} Dust Cap 2
165 | 1110202 | Dowel Pin 2 235, | 1714644} Plunger 1
190 1714639 | Braring Retainsr 1 236 | 1704930 CIamp 1
171 | 1714665 | Spacer , 1 237 | 1713075 Spring 1
172 | 1106927 Cupscrew 3/8-16 ¥ 1-1./2 2 212 | 1114577 Lift Lever 1
173 | 1914664 | Spacer L 239 | 1714645 Rod 1
1%4 1 1714656 | Yoke Support 1 240 | 1714575 Tasl Litt 1
195 | 1717309] Clutch Flange L 241 | 1703011 | Spring Cotter 3
176 | 1716583 | Spring 1 243 | 1107035 Capscrew 1/2-13 x 2 1
LTT | L18%54%2 | Thrust Bace 3 243 | 1185496 Jam Nur 1/2-13 1
176 | 171468301 Friction Diac 2 244 | 1714132 Rubbar Tip 2
176 | 1717289 Pulley A==y {Inc, 178 & 180} 1 245 | 1104438 Woodruff Key 3718 x 374 1
186 | 1717298| Friction Disc 1 246 | 1714555] Pulley 1
181 1183471 | Needle Beaving 2 247| 1721588| Shaft - P, T.O. fInc 277} 1
1yz | 1717237 Spacer 1 248 | 1717288| Belt Guide 1
143 1717296 | Clutch Flange i 249! 1106880 Capscrew 5/16-18 2 1-178 2
144 ¢ 1717293 | Bearing SugpoTt 1 350 [ 1185224| Of! Seal 1
185 | 1185585 Bearing Flange 2 251 | 1185010| Needie Bearing -—— 1
186§ 1185587 Self Alipning Bearing 1 452 | 1715785] Supporil Housing 1
187 | 1185023 | Flat Washer 9716 1 ARFTITOMM]| Capscrew 3/8-14 x 1-1,/8 5
188 | 1100246 Lockwasher 5716 1 254 | 1185605] Ball Bearing 1
135 | 1110153 | Hex Nut 8/16-18 1 255 1118730| Retaining Ring 1
190 1713866 | Wheel und Tire Assy {Ine. 256 | 1T17270| Axle Support 1
187, 192, 193 2 257 | 1185232| Drive Pin 37186 x 1-1/4 2
191 | 1715767 | Wheel Coly 2 258 | 1713383 | Axle Pivat 1
192 ) 1715856| Tubeless Tire 8 x 12 o 259 | 1721546| Rear Panel 1
19311716011 | Valve Stern Assy 2 260 | 1722092] Belt Guide (LH Fromt) 1
154 [ 10L0AF | Hub Bolt 10 261 1185807] Rivet o
155 171%33%] Frume Tube, LH 1 203 1185748 Wave Washey
194 [ 1717332) Frume Tube, RH 1 363 ) 1185744 Spring Clip 2
197 | 1711380 | Expansion Pluz 2 264 | 1T22047| Hood Decal - LHE "1
195{ 1712483 | Fout Best 2 265 | 1722046 Hood Decal - RA i
164 | 1713454 | Spacer 2 266 | 1715575 Grip . i

-\I



TRACTOR ASSEMBLY MODELS B853-01 AND 853-02
Bel. Part M. Tief. Par Ma.
No. Hao. Description - Req'd Mu. Wi, Description Heq'd
2067 |1717859 | Tupe Sirip 68" 1 286 | 1T21037Y [ Wire Clamp 3
268 11183456 | Tinnerman Nut 2 287 [1722432 | Tranemission Asey (See p 2] 1
269 {1114955% | Screw #10-5%2 x 578 1 288 |1111614 | Capscrew 3/8-16x 3 TIT 4
270 |1716586 | Clutch Stop i 280 1731571 | Torsion Spring t
291 11106940 | Cypscrew 3°8-168 x 3 & 290 |118583% | Lockwasher @/ 4
273 11714540 1 Belt Guide 1 201 (LI06832 | Capscrew 174-20 x 5/8 4
273 |L106RY93 | Capserew 5/16-18 x 2-1./2 2 292 (1106828 | Capscrew 1/4-20 x 378 2 .
374 | 1106A96 | Capscrew 5/16-1A x 53-3 /9 1 293 1100115 Mach Secrew 210-24 x 172 1
29% | 1111265 | Carriage Bolt 5/16-18 x 3/4 K| 284 |1T20480 | Link (Mod. 853-02 Only) 1
276 |118564R [ Retaining Ring 2 295 |1720479| Con Link {ModB53-02 Only) 1
27T |1TEL590 | Sral Washer 1 286 |1T20482 | Liil Arm (Fronl) (Mod.
278 1110108 | Loek ot 1/4-20 ] #33-02 Only} 1
278 1722095 | Belt - P.T. G, 44-1 74 1 207 11720493 | Lifl Arm (Reard (Mod,
260 1722088 | Fuse Hold {Amm ro Izn Sw) 1 833-02 Only) 3
281 J1720%76 | Fuse 20 Amp 1 208 11100255 | Flal Washer 5718 (Mad
282 | 1106519 | Capscrew 3/B-18 % 1 1 853-02 Only) 8
243 | 1719512 | Tic Rand 1 20% | 1106876 Cap Screw B/16-18 x 778
284 | 1T21272 | Decul (Instryclion) i (Mod, 853-02 Only} 8
280 | 1TITHEL | Decul fShift and Brake) 1
WIRING DIAGRAM WITH OPTIONAL DUAL LIGHT KIT - MODEL 18721
SIDE PANEL wOL TAGE REGULATOR
ICREW, S0L EMOID HOTE:
I _RED T WIRES DESIGNATED BY COLOR ONLY
. ARE COMTAINED [N WIRING HARWESS
i _r?LACK i FART NO, 1722084,
N TGREEN } 1
| "_@_}__' '_L_'_LH S IGMITION
" i . o | swiTcH TRANSMISSION
ﬁ L] : COWMER SCREW
r . T ]
" o B w/_,ﬁ R
E;ENE BATTERY Pl . 18 JTAILLIL‘;HT
: HOBD  GRGUND EWITCHJF Y
m [ HINGE -
14 SCREW 1$L CRELAN
N \ i BLUE -
’f=‘ AMMETER
HEAD  STARTER "
LIGHT  GEWERATOR - - i
Ref. Part Mo, Rel. Part M,
i Ho. Description Req'd Mo, Mo, Description Reg'd
1 1723081 | Lefd Assembly {Ground) 1 15 1717370 | Lead Headlight 2
2 1722114 | Lead Wire ([Ground) 1 16 1185746 | Clip Headllsht ]
3 | 1722116 | Lead Wire (Reg to Sol) 1 17 # Headlight Bull (GE4406) 2
o4 1717256 | Light Switch 1 15 I717581 | 8" Clip= 2
§ | 1717922 | Lead Wire (Taillight Ground)| 1 19 1721018 | Lead Switch to Lighl Lead} 1
6 1717587 | Taillight A=sy (Inc T & 8) | 20 1719798 | Retaining Ring 2
i * Bulk (GEi1889) 1 21 1185807 | Rivet £
8. | 1718234 | Lens Only 1 22 1185748 | Wave Washer 6
| -8 1100240 | Lockwasher #10 F 23 1719294 | Fuse 14 Amnp 1
] 10 | 1109845-] Nut #10-32 2 24 1715193 | Fuse Holder 1
*L;'.Il -1 1114755 | Screw #10-32 x 5/8 2 25 1722088 | Fuse Holder 1
A ENE LT fl@ad (Light Swto Talllight) 1 28 172096 | Fuse 20 Amp 1
51-3%21’1-1 ead Headlight 1 27 | 1722113 | Lead (Blarier to Sol) 1
e Lead Headlipht 1 28 | 1TB2115 | Loead (Starter to Reg) 1

-




